

시험 성적서

신청자 : 한국섬유개발연구원
주소 : 대구광역시 서구 국채보상로 136 (중리동)
제출처 :
시료명 : 기타제품 1 점
skytech-1

KATRI NO : DGHA16-00003512
접수일자 : 2016.11.07
발급일자 : 2016.12.08
용도 : 품질관리용
PAGE(S) : 1 / 1

시험항목	시험결과
열전도율 (W/m·K) : KS L 9016 : 2010	시료1 0.033
*주) (21±2) °C, (42±4) % R.H.	

한국의류시험연구원장

